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Applicant : Mid Ocean Brands B.V.

Address: 7/F., Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong Kong

The following sample(s) and sample information was/were submitted and identified by client as:

Sample Name: Solar mason jar outdoor lamp
Model/Style/ltem #: MO6341
vendor code: 107978
Receiving Date: 1-Dec-2023
Test Period: From 1-Dec-2023 to 6-Dec-2023
Add Information: B
Test Summary:
# Test Item(s) Reference Standard/Method Result

IEC 62321-3-1:2013

. . IEC 62321-4:2013+A1:2017
Lead, Cadmium, Mercury, Hexavalent Chromium, IEC 62321-5:2013

PBBs, PBDEs. DBP, BBP, DEHP and DIBP :
EU RoHS Directive 2011/65/EU and its amendment | |EC 62321-6:2015 PASS
directives (EU) 2015/863 (RoHS ) IEC 62321-7-1:2015

irectives (EU) (Ro IEC 62321-7-2:2017

IEC 62321-8:2017
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Mark Mai
(Technical Director)
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Result:

1.1 EU RoHS Directive 2011/65/EU and its amendment directives on XRF
IEC 62321-3-1:2013, Screening by X-ray Fluorescence Spectroscopy (XRF)

Results
Seq. No. Tested Part(s)

Pb Cd Hg Cr Br
1 Transparent glass,bottle BL BL BL BL NA
2 Silvery metal,ring BL BL BL BL NA
3 Silvery metal,shell BL BL BL BL NA
4 Transparent resin,cover BL BL BL BL BL
5 Black/blue coating,battery piece BL BL BL BL BL
6 Silvery metal,connect plate BL BL BL BL NA
7 Black plastic,cover BL BL BL BL BL
8 Black plated silvery metal,screw BL BL BL X NA
9 Silvery metal,plate BL BL BL BL NA
10 Silvery metal,spring BL BL BL X NA
11 Mutilcolor printed grey body,resistor BL BL BL BL BL
12 Black body,MOS BL BL BL BL BL
13 Silvery metal,shell BL BL BL BL NA
14 Black plastic,switch BL BL BL BL BL
15 Silvery metal,solder BL BL BL BL NA
16 Green PCB BL BL BL BL X
17 Silvery metal,wire BL BL BL BL NA
18 Transparent dry glue BL BL BL BL BL
19 Yellow body,LED BL BL BL BL X
20 Black soft plastic,wire jacket BL BL BL BL BL
21 Red soft plastic,wire jacket BL BL BL BL BL
22 Coppery metal,wire core BL BL BL BL NA
23 Black dry glue BL BL BL BL BL
24 Silvery metal,slider BL BL BL BL NA
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25 Silvery metal,lead BL BL BL BL NA
26 Silvery metal,lead BL BL BL BL NA
27 Silvery metal,lead BL BL BL BL NA
28 Brown plastic,base BL BL BL BL BL

Remark:

(1) Results were obtained by XRF for primary screening, and further chemical testing by ICP (for Cd, Pb, Hg), UV-Vis
(for Cr(VI)) and GC-MS (for PBBs, PBDEs) are recommended to be performed, if the concentration exceeds the
below warning value according to IEC 62321-3-1:2013.

Element Unit Non-metal Metal Composite Material
cd malk BL<70-30< X BL<70-30< X BL<50-30< X
gkg <130+30<0L <130+30<0L <150+30<0L
» /k BL<700-30< X BL<700-30< X BL<500-30< X
mg/kg <1300+30<0L <1300+30< OL <1500+30<0L
H Tk BL<700-30< X BL<700-30< X BL<500-30< X
9 gikg <1300+30<0L <1300+30<0L <1500+30<0L
Cr mg/kg BL<700-30< X BL<700-30< X BL<500-30< X
Br mg/kg BL=<300-30< X -- BL<250-30< X
Note:
BL = Below Limit
OL = Over Limit

X = Inconclusive
NA = Not Applicable

(2) The XRF screening test for RoHS elements — The reading may be different to the actual content in the sample be
of non-uniformity composition.

(3) The maximum permissible limit is quoted from the document 2011/65/EU and its amendment directives (EU)
2015/863 :

Maximum Concentration Value (mg/kg)

RoHS Restrictad Substances (by weight in homogenous materials)

Cadmium (Cd) 100
Lead (Pb) 1000
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Mercury (Hg) 1000

Hexavalent Chromium (Cr(VI)) 1000
Polybrominated biphenyls (PBBs) 1000
Polybrominated diphenyl ethers (PBDEs) 1000

(4) Disclaimers:

This XRF Screening report is for reference purposes only. The applicant shall make its/his/her own judgment as to
whether the information provided in this XRF screening report is sufficient for its/his/her purposes. The result
shown in this XRF screening report will differ based on various factors, including but not limited to, the sample size,
thickness, area, surface flatness, equipment parameters and matrix effect(e.g. plastic, rubber, metal, glass,
ceramic etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are required to obtain
quantitative data.

1.2 Hexavalent Chromium (Cr(VI))
Metal: IEC 62321-7-1:2015, extracted by boiling water and analyzed by UV-Vis

Material
Compound Limit RL
8 10
Hexavalent Chromium ! .
1 (Cr(V1)) Negative Negative # -
Conclusion PASS PASS - -

Remark(s) (a) ug/cm?: microgram per square centimeter
(b) RL: Report Limit
(c) Negative = Sample Cr(VI) concentration is less than 0.10 ug/cm?
Positive = Sample Cr(VI) concentration is greater than 0.13 ug/cm?
(d) # = Positive indicates the presence of Cr(VI) on the tested areas and result be regarded as conflict with RoHS requirement.
Negative indicates the absence of Cr(VI) on the tested areas and result be regarded as no conflict with RoHS requirement.

1.3 Polybrominated Biphenyls and Polybrominated Diphenyl Ethers (PBBs and PBDES)
IEC 62321-6:2015, solvent extract and determined by GC/MS

Material i
SR 16 ” (make) | (molke)
1 Monobromo biphenyl N.D. N.D. - 50
2 Dibromo biphenyl N.D. N.D. - 50
3 Tribromo biphenyl N.D. N.D. - 50
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4 | Tetrabromo biphenyl N.D. N.D. - 50
5 Pentabromo biphenyl N.D. N.D. - 50
6 Hexabromo biphenyl N.D. N.D. - 50
7 | Heptabromo biphenyl N.D. N.D. - 50
8 | Octabromo biphenyl N.D. N.D. - 50
9 | Nonabromo biphenyl N.D. N.D. - 50
10 | Decabromo biphenyl N.D. N.D. - 50
11 Monobromo diphenyl N.D. N.D. } 50

ether
12 | Dibromo diphenyl ether N.D. N.D. - 50
13 | Tribromo diphenyl ether N.D. N.D. - 50
14 | Tetrabromo diphenyl ether N.D. N.D. - 50
15 Pentabromo diphenyl N.D. N.D. ) 50
ether
16 | Hexabromo diphenyl ether N.D. N.D. - 50
17 Heptabromo diphenyl N.D. N.D. ) 50
ether
18 | Octabromo diphenyl ether N.D. N.D. - 50
19 Nonabromo diphenyl N.D. N.D. ) 50
ether
20 | Decabromo diphenyl ether N.D. N.D. - 50
21 | Sum of PBBs N.D. N.D. 1000 -
22 | Sum of PBDEs N.D. N.D. 1000 -
Conclusion PASS PASS - -

Remark(s): (a) mg/kg: milligram per kilogram

(b) RL: Report limit

(c) N.D.: Not detected (result is less than RL)
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1.4 Phthalates — (DBP, BBP, DEHP, DIBP)
IEC 62321-8:2017, Solvent extract and determined by GC/MS

Material

Compound Limit (%) RL(%)
4 5 7+14 11+12

1 |DBP | Qpayphihalate N.D. N.D. N.D. N.D. 0.1 0.005
2 | BBP | Zenaybutyphinalate N.D. N.D. N.D. N.D. 0.1 0.005
3 | DEHP | 2ehyihexyhihalate N.D. N.D. N.D. N.D. 0.1 0.005
4 | DIBP | ghoobuvi phinalate N.D. N.D. N.D. N.D. 0.1 0.005
Conclusion PASS PASS PASS PASS - -

Material
Compound Limit (%) RL(%)

16 18 19 20+21

1 |DBP | Qpuyphthalate N.D. N.D. N.D. N.D. 0.1 0.005
2 | BBP | Berabuyphinalate N.D. N.D. N.D. N.D. 0.1 0.005
3 | DEHP | Zegyinexymnihaiate N.D. N.D. N.D. N.D. 0.1 0.005
4 | DIBP | Discbuiphinalate N.D. N.D. N.D. N.D. 0.1 0.005
Conclusion PASS PASS PASS PASS - -

Material
Compound Limit (%) RL(%)

23 28

1 |DBP | Qaayphihalate N.D. N.D. 0.1 0.005
2 | BBP | Zoraybutyphthalate N.D. N.D. 0.1 0.005
3 | DEHP | Zeaynexyaniaiate N.D. N.D. 0.1 0.005
4 | DIBP | Discbulvl phinalate N.D. N.D. 0.1 0.005
Conclusion PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
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Product Photo
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75 A
Statement

1. AKHIUAR A B TR S B PR SRR BERE FU L A EY . RIS AR ZE e 4, S BRI 3R AL, R RE AR AN SR
PSR GSE, ARSI S A KA AR 5T
The information as listed on the first page of this test report was all provided by the client except the sample from, date received, test
period, test results and test conclusion. The client shall be responsible for the representativeness of sample and authenticity of materials,
for which STS shall bear no responsibilities.

2. AKUAR A LA REAT P A )5, R AN 2 BE BTt R XU, R 208« AR v BORE TP B 1 BR A . il s g ity >k
PR ER 7 R AT RAE, ARSI S AR IBAR DG ST
The judgment method of determining the conformity in this test report is according to the measured value without considering the risk
caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or specification. The client shall assume the
risk caused by the judgment method, and STS shall not bear related responsibilities.

3. IR 3 TEAt e N2 T R RIS e 3R, RS = AN R, AR B AR S .
The test report is effective only with both signature and specialized stamp. Without written approval of STS, this report can’t be
reproduced in full or in part.

4. AP T PRGN 5 SRAORT AR b B BT, RN 2 B8 B E bR A AR IR 5 AN A 2 AT AEIEWIE R, TRl gl . 2R, o
FEAE I BB R R e — YA G R, ARSI % AR IR M 28 U AN AT
This test data is only responsible for the tested sample. The data and results provided by the report without CMA accreditation are not to
prove to the society, and STS is not responsible for any economic and legal responsibility for the use of the test data, the direct or indirect
losses resulting from the use of the test and all legal consequences.

5. AP T AN T H ARTE AT R RGN0 H AN A 9288 5 B BOAE RE Va2 RIS RO E 9 R BHIE,. B e N R
A H I .
The underlined test item in the report is out of the scope of CMA accreditation. The test result only used for client's requirement, scientific
researching ,teaching or internal quality control.

6. L WA A el o U TR A
For other statements, please refer to the footer of the report.
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Conditions of Issuance of Test Reports

TN o A AN B AR A PR 2 B (LA N TR A B ) 3RS & PR Sk AN s M2 A e A B . AR A RIE T MRSk 55,
IR AL TS B IR AN Ak s A J] (LA R FRR[% ).

All samples and goods are accepted by the Guangzhou Depuhua Test Services Co., Ltd. (the "Company") solely for testing and reporting
in accordance with the following terms and conditions. The company provides its services on the basis that such terms and conditions
constitute express agreement between the Company and any person, firm or company requesting its services (the "Clients").

E S0 R U T R (AT AT 35 (B R TRTBR [ A5 D), A A B 22 PR A P AR o SRR AR 2 W I T [R) 538 4 % P A Bt 23 AN A5 ) AN A5
T AU A T . SR, B P AT DR 2 ) BV R A AT AR, I LR T BB R B E B ORI L e N R RS . BRARAER
UM AR R SR, T AR 2225 7 ) i AR A R AN A5 P9 2 I A A 28 =5 P 1 i

Any report issued by Company as a result of this application for testing services (the "Report") shall be issued in confidence to the
Clients and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may
not be used for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report
is issued may, however, show or send it. or a certified copy thereof prepared by the Company to its customer, supplier or other persons
directly concerned. The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third
party concerning the contents of the Report, unless required by the relevant governmental authorities, laws or court order.

FRAEAR SCEUR R V2 R B R, 5 WU R 28 20 A 05 15 1T [R) 8, A A ) O 5, AR T8 S 45 BV Bt 5 A et R TIE
The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior
written consent, unless required by the relevant governmental authorities, laws or court orders.

FBRAEA 2w EATHRE, JF COE & vh W, 75 AR 5 oo FH T30 I AR R ot (R A5 L 2 P it ), A T
The Report refers only to the tested sample (Sample information is provided by customer) and does not apply to the bulk, unless the
sampling has been carried out by the Company and is stated as such in the Report.

SRR 2 ) AR A AN 2 A A 2 ] R B R A (BRI, AR SR T A ARSI 12
In the event of the improper use of the report as determined by the Company, the Company reserves the right to withdraw it, and to
adopt any other additional remedies which may be appropriate.

AR TSR AT I I A PR A, i DU 5 AN BB A X A A R AT B I A
Samples submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, or be the instrument
for, any legal action against the Company.

UAAAE AR 2 ) PR AR AT P PR DR, AT (A R (5 S T4 5 2 A7 SRR DN eIt 72 S BT T 40 2 b 3 A A m AN B 5
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained
in any of its Reports or in any communication whatsoever about its said tests or investigations.

A T BEAEVA G o R PP B e o 3 A o, B 7 b A PR A I R i K 2 B R A
Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample
for testing.

I 3 SRR S BN B ORAE 10 450 ANSIT W UR A R 53 25K 1, RS I s AR 5 1 DRAF S T iR D A2 3. — BT ik ae
FIERAF IR, B A A A F R . ARSI R AR 2 R AN 0 SR AT ATl A 22 5 A B B0 I B AR 2 W) S S 4 8 T A 2 R AR AR O
B AN RIFEAL TR A RSB ATT45 5, R5 (HAN PR F ) AME IR 2 . RN R ok sUE MR RS E . IHwsiH.
B . WEIREBUEME R A E . SR BA(EIERZ). 7 i 5T AR H A S B 1 S P

Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of ten years.
The data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we
provide any data and information which has been disposed of after retention period. Under no circumstances shall we be liable for
damage of any kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect,
consequential or punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product
liability or otherwise, even if we are informed in advance of the possibility of such damages.

it A R SR @ I B S www.stsgz.com ). AT EE— D BRSO B SR, RS AL TR .
Issuance records of the Report are available on the internet at www.stsgz.com. Further enquiry of validity or verification of the Report
should be addressed to the company.



